MAGIC SCREED PARTS BOOK 2004 - HONDA

MODEL HD 6060 | MODEL HD 6161  |MODEL HD 7070 MODEL HD 7171
ar ar ary ary
1_PLASTIC SPACER 2| 10002 2| 10002 2| 10002 2| 10002
2 VIBRO MOUNT 2| 10003 2| 10003
3 SEAL 1| 10005 1] 10005 1] 10005 1] 10005
4 GREASE FITTING 1| 10008 1] 10008 1] 10008 1] 10008
5 RUBBER COVER 1] 100092 1] 00092  |1]| 100092 1] 100092
6 HANDLES 1| 50004 1| 50004 1] 50004 1] 50004
6 HANDLE HOLD STYLE 1 10011-2 1 10011-2 1 10011-2 1 10011-2
7_HOUSING WEIGHT 1| 50003 1| 50003 1] 50003 1] 50003
8 BOLT1/2 2| 10017 2 [ 10017 2| 10017 2| 10017
9 NUT12 2| 10018 2| 10018 2| 1008 2| 10018
10 WASHER 1/2 4| 10019 a | 10019 a| 10019 4| 1009
11_WASHER 8MM 4| 10023 a | 10023 a| 10023 4| 10023
12 NUT 8MM 16] 10024 16| 10024 16| 10024 16] 10024
13 _SHAFT ASSY 1] 10026 1] 1002 1] 100 1] 10026
14_COUNTER WEIGHT 1| 10027 1] 10027 1] 1002 1] 10027
15_XTRA VIBRO MOUNT 2| 11003 2| 11003
17_HOUSING SHAFT 1| 50001 1| 50001 1| 50001 1] 50001
18_DRIVE SHAFT 1| 20003-5050 |1 | 20003-5050 | 1| 200035050 |1 20003-5050
19 CIRCLIP 13MM 1| 20004 1] 20004 1] 20008 1] 20004
20 BEARING 2| 20005 2 | 20005 2| 20005 2| 20005
21 _CIRCLIP 29MM 1| 20008 1] 20006 1] 20006 1] 20006
24 DRIVE AXLE 1| 20009 1] 20009 1] 20009 1] 20009
25 THROTTLE CONTROL 1| 20010 1] 20010 1] 20010 1] 20010
26 THROTTLE CABLE 1| 20011 1] 20011 1] 0011 1] 20011-L
27 GRIP 2| 20012 2| 2002 2| 2002 2| 20012
28 STAND 1] 20031 [1 ] 200131 1] 200131 1] 20013-1
29 STAND RUBBER 1| 20014 1] 20014 1] 20014 1] 20014
30 CIRCLIP 112 1] 20016 1] 20016 1] 20016 1] 20016
31 BOLT 1/4 1 20017 1 20017 1 20017 1 20017
32 NUT 1/4 1 20018 1 20018 1 20018 1 20018
33 6 MM NYLON FOR STAND 2| 20023 2| 2002 2| 20023 2| 20023
34 THROTTLE CABLE CLIP 1 20024 1 20024 1 20024 1 20024
35 TIERAP 1| 2002 1] 2002 1] 200 1] 2002
36_POP 1/8FOR STAND RUBBER 1| 2002 1] 200 1] 200w 1] 2002
37_ADJ.HDLSLPONSECTION | 20032-1A OLDSTYLEm OLD STYLEm
37-1 ADJ. HDL.GRIP SECTION 2| 200322 2| 200322
37-2 ADJ. HDL.LONG SECTION 2| 200323 2| 20032:3
37-3 TOP SECTION HANDLES 2| 200324 |2 | 00324
38_CLIP FOR HANDLES 2| 20033 2| 20033 a| 20033 4| 20033
39 HONDA ENG. GX 35 TSM3 1| 50000 1| 50000 1] 50000 1] 50000
44_ON OFF SWITCH HONDA 1| 40005 1] 40005 1] 40005 1] 40005
45 _SWITCH BRACKET HONDA 1| 40006 1| 40006 1] 40006 1] 40006
46 _BOLT FOR 40006 1| a0007 1] 40007 1] 40007 1] 40007
47_LOCK FOR 40008 1| 40008 1| 40008 1] 40008 1] 40008
48_BOLT FOR 20024 HONDA 1| 0010 1| a0010 1] 40010 1] 40010
49 STAND BUMPER 1| 20035 1] 20035 1] 20085 1] 20035
50_TIE RAP 1| 2000 1] 20040 1] 20000 1] 20040
51_CAP FOR 50002 8 | 50005 8 | 50005 8| 50005 8| 50005
52_ANTI VIBRATION SEAL 1] 50002 11 50002 11 50002 1] 50002




www.magicscreed.com

HONDA

37-3 —




10

=MAGICSCREED

www.magicscreed.com

MAGIC SCREED PARTS ASSEMBLY

DA 4050 THROTTLE CABLE ASSEMBLY STANDARD

PART NUMBER QTY DESCRIPTION

20011 1 THROTTLE CABLE

20010 1 THROTTLE CONTROL

20026 1 TIE RAP [
DA 4051 THROTTLE CABLE ASSEMBLY LONG

PART NUMBER QTY DESCRIPTION

20011-L 1 THROTTLE CABLE LONG

20010 1 THROTTLE CONTROL

20026 1 TIE RAP [

DA 4055 RUBBER COVER ASSEMBLY
PART NUMBER QTY DESCRIPTION

10009-2 1 RUBBER COVER
20040 1 TIE RAP

DA 4057 GRIP ASSEMBLY
PART NUMBER QTY DESCRIPTION
20012 1 GRIP SET OF 2

DA 4059 VIBRO MOUNTS

DA 4059-X X-TRA VIBRO MOUNTS

PART NUMBER QTY DESCRIPTION

11003 2 X-TRA VIBRO MOUNTS

10024 8 NUT 8 MM

10023 4 WASHER 8 MM

PART NUMBER _QTY DESCRIPTION
10003 2 VIBRO MOUNTS
10024 8 NUT 8 MM
10023 4 WASHER 8 MM

DA 4061 BOLT & NUT 1/2

PART NUMBER _QTY _ DESCRIPTION
10018 2 NUT 1/2 el = |
10017 2 BOLT 1/2 [ Sy w—
10019 4 WASHER 1/2 oo o
10002 2 PLASTIC SPACER

DA 4064 BEARING FOR DRIVE SHAFT

PART NUMBER_QTY __ DESCRIPTION ° °
20005 2 BEARING

20004 1 CIRCLIP 13 MM

20006 1 CIRCLIP 29 MM () @




=MAGICSCREED

www.magicscreed.com

DA 4067 BEARING FOR HOUSING WEIGHT

PART NUMBER _QTY DESCRIPTION
10026 1 SHAFT ASSY #
20016 1 SNAP RING 38 MM

10005 1 SEAL o
10008 1 GREASE FITTING O °

DA 4070 SECONDARY LIFTING HANDLE (HD 4040 HD 5050)

PART NUMBER QTY DESCRIPTION
20036 1 SECONDARY LIFTING HANDLE

DA 4073 ENGINE ADAPTOR GX 31

PART NUMBER QTY DESCRIPTION

40001 1 ENGINE ADAPTOR GX 31

40003 1 SNAP RING

40002 1 BOLT FOR 40001 -
40004 1 LOCK FOT 40002 ]

DA 4077 DRIVE AXLE
PART NUMBER QTY DESCRIPTION
20009 1 DRIVE AXLE

DA 4080 DRIVE SHAFT ASSEMBLY HONDA

PART NUMBER QTY DESCRIPTION
20003-5050 1 DRIVE SHAFT HONDA

20005 2 BEARING
20006 1 SNAP RING 29 MM
1

20004 SNAP RING 13 MM

DA 4081 DRIVE SHAFT ASSEMBLY ROBIN
PART NUMBER QTY DESCRIPTION
20003-2020 1 DRIVE SHAFT ROBIN
20005 2 BEARING \
20006 1 SNAP RING 29 MM
1

20004 SNAP RING 13 MM

DA 4082 DRIVE SHAFT ASSEMBLY HONDA XTRA VIBO HD 5151 HD 4141

PART NUMBER QTY DESCRIPTION

21003-5151 1 DRIVE SHAFT HONDA XTRA VIBO
20005 2 BEARING

20006 1 SNAP RING 29 MM

20004 1 SNAP RING 13 MM

11



12

=MAGICSCREED

www.magicscreed.com

DA 4088 STAND ASSEMBLY

PART NUMBER QTY __ DESCRIPTION

50013-1 7 STAND

20018 1 NYLON NUT 1/4

20023 2 NYLON WASHER 1/4 /ﬁ
20017 1 BOLT 1/4 . ©®
20014 1 STAND RUBBER O ==d
20027 1 RIVET

20035 1 STAND BUMPER

DA 4090 THROTTLE CABLE FOR ADJ. HANDLE

PART NUMBER QTY DESCRIPTION T
20011-L 1 THROTTLE CABLE LONG
W./ ADJUSTEMENT

DA 4091 THROTTLE CABLE SHORT

PART NUMBER QTY DESCRIPTION

20011 1 THROTTLE CABLE
W./ ADJUSTEMENT

DA 4095 THROTTLE CABLE FOR ADJ. HANDLE BAG OF 10

PART NUMBER QTY DESCRIPTION =
20011-L 10 THROTTLE CABLE LONG

W./ ADJUSTEMENT

DA 4096 THROTTLE CABLE SHORT BAG OF 10

PART NUMBER QTY DESCRIPTION
20011 10 THROTTLE CABLE
W./ ADJUSTEMENT
DA 4097 ALLEN 6 MM 5 MM
PART NUMBER QTY DESCRIPTION
10056 1 ALLEN 6 MM 5 MM
DA 4098 TIE RAP FOR 10009-2
PART NUMBER QTY DESCRIPTION
20040 10 TIE RAP
DA 4099
PART NUMBER QTY DESCRIPTION )
20026 10 TIE RAP FOR HANDLES




=MAGICSCREED

www.magicscreed.com

DA 4100

PART NUMBER QTY DESCRIPTION

50002 1 ANTI VIBRATION SEAL

10024 8 NUT 8 MM

DA 4101

PART NUMBER QTY DESCRIPTION . . . .

50005 8 CAP FOR 8 MM NUT . . . .

DA 4102 HOUSING WEIGHT ASSEMBLY

PART NUMBER QTY DESCRIPTION

70002 > PLASTIC SPACER

10005 1 SEAL

10008 1 GREASE FITTING

10009-2 1 RUBBER COVER - -
10017 2 BOLT 1/2 NF X 1” 3/4 2 £
10018 2 NUT 1/2 NF Ea [ - |
10019 4 WASHER 1/2 00 oY)
10026 1 SHAFT ASSEMBLY

10027 1 COUNTER WEIGHT

20016 1 CIRCLIP 38 MM

20040 1 TIE RAP HOUSING WEIGHT

50003 1 HOUSING WEIGHT

DA 4103 HOUSING SHAFT ASSEMBLY

PART NUMBER QTY DESCRIPTION

50003-5050 1 DRIVE SHAFT FOR HD-5050

20004 1 CIRCLIP 13 MM

20005 2 BEARING

20006 1 CIRCLIP 29 MM

50001 1 HOUSING SHAFT

DA 4104 BOLT AND LOCK 5/16

PART NUMBER QTY DESCRIPTION

20007 4 BOLT 5/16 A A AP
20008 4 LOCK WASHER 5/16 000

13



=MAGICSCREED

www.magicscreed.com

AIR SCREED PARTS

RR-1015
RR-1016
RR-1018
RR-1019
RR-1020
RR-1020-1
RR-1021
20012

RR-1023
RR-1032
RR-1045
RR-1070
RR-1222
RR-1222-M
RR-1072

RR-1073

VIBRATOR ASSEMBLY

VIBRATOR REDUCING FITTING
HANDLE BOLT & NUT

TEE CONNECTOR FITTING

AIR HANDLE MAIN SECTION

AIR HANDLE ASSEMBLY

AIR VALVE ASSEMBLY

RUBBER HANDLE (SET OF TWO)
AIR HANDLE EXTENTION 5"
HANDLE L.H.

AIR MANIFOLD ASSEMBLY

1/4 HOSE FITTING

PNEUMATIC HOSE 3/8 (BY THE FEET)
PNEUMATIC HOSE 3/8 (BY METER)
BOLT 1/2 NF X 2 1/2

(USE 10018 & 10019)

1/4 PLUG

AIR POWERED SCREED

M

1.22
1.80
2.44
3.00
3.66

FT # BLADES VIBRATOR
4 R3 1011 2
6' R2-6 1009 2
8' R2 1010 3
10' R4 1012 4
12' R5 1013 5

* Must use a 25 cfm air compressor at 100 psi

14






